
 
 

A STUDY ON WASTE WATER MANAGEMENT 

IN THE DHAKA EPZ AREA 

 

 

 

 

 

 

 

 

 

 

 

 

ABDULLAH AL HASHIB   MD. SABBIR ZAMAN 

STUDENT ID: 085431   STUDENT ID: 085427 

 

 

 

 

 

DEPARTMENT OF CIVIL AND ENVIRONMENTAL ENGINEERING (CEE) 

ISLAMIC UNIVERSITY OF TECHNOLOGY (IUT) 

THE ORGANISATION OF ISLAMIC COOPERATION (OIC) 

BOARD BAZAR, GAZIPUR, DHAKA, BANGLADESH 

OCTOBER, 2012 



 
 

A STUDY ON WASTE WATER MANAGEMENT 

IN THE DHAKA EPZ AREA 

 

A thesis report submitted to the Department of Civil and Environmental Engineering (CEE), 

Islamic University of Technology (IUT), in partial fulfillment of the requirements for the 

Degree of Bachelor of Science in Civil and Environmental Engineering 
[...]
Due to this flourishing sector and increasing number of industries in the DEPZ area 

surrounding environment is becoming vulnerable day by day because of increasing pollution 

of the industries with lack of environmental management initiatives and proper control of the 

administration. That’s why a huge effort is necessary to analyze the industries based on their 

industrial procedures and chemicals used and disposed by them on environment as well as 

their step towards the management of this waste. Environmental Impact Assessment (EIA) is 

also required to conduct to evaluate and analyze the present scenario. 



 

9 
 

 

Fig



 

10 
 

ure 2.2: Location map of DEPZ 

 

 

 

 

 

 

Chapter 3 

Methodology 



 

11 
 

 

3.1  General 

This chapter briefly describes the procedures that are adopted during this research work. 

Tasks can be broadly classified in two divisions. They are assessment of the DEPZ industries 

and Environmental Impact Assessment of the DEPZ area. 

 

3.2  Assessment of the DEPZ industries 

(i)  DEPZ has a lot of industries. So, classification of them according to DoE and 

according to EPZ was done to facilitate the assessment of the industries. 

(ii)  A red-wet bleaching and dyeing and an orange-wet washing industry was 

taken as representatives of the industries. Industrial production processes of the industries 

were assessed. 

 (iii)  Savar Dyeing and Finishing Industry was visited by the researchers as a 

representative industry of DEPZ. 

 (iv)  Data regarding consumption of water by the industries and generation of 

waste water were collected from DEPZ. 

 (v)  Central Effluent Treatment Plant was visited several times by the authors. 

Comparison of Inlet and outlet water with respect to DoE standard was also done in this 

study. 

 

3.3  Environmental Impact Assessment 

 (i)  EIA has a lot of methods to perform. Among those, EES was preferred. 

 (ii)  To conduct the EIA according to EES, firstly parameters were identified and 

then relative importance value was evaluated. After that degree of impact value was 

measured. Finally, relative impact was determined and EIV was calculated. 

 (iii)  Based on the results of the EIA, some major impacts (both positive and 

negative) were identified. 

 (iv)  Recommendations were proposed to mitigate the negative impacts and 

enhance the positive impacts. 

  



 

12 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 4 

Assessment of the DEPZ Industries 

 

 



 

13 
 

 

4.1  General 

This chapter includes the classification of the industries of DEPZ. Assessment of the 

industrial production process of the representative industries is shown in this chapter. 

Consumption of water and generation of waste water is explained in this section. 

Performance analysis of CETP is also within the scope of this chapter. 

 

4.2  Classification of the Industries 

100 industries of DEPZ are currently operating. BEPZA has classified them in two broad 

categories according to the industrial process especially depending on the water demand of 

the industries. They are- 

(i) Wet Industry 

(ii) Dry Industry 

Wet industries involve dyeing and washing operations. Dry industries are mainly garment 

industries in the DEPZ. Wet industry mainly discharges dye, chemicals etc whereas Dry 

industry mainly discharges domestic waste such as sewage waste or kitchen waste. It is 

noteworthy that most of the industries in DEPZ are textile related industries. It has been 

found that about 32 industries in DEPZ are under the category of wet industry and 68 

industries are under the dry category. 

 

According to Environmental Conservation Rule, 1997 there are 37 Red industries followed 

by 38 Orange B, 12 Orange A and 13 Green industries. All wet industries and 6 dry 

industries fall under red category. Other dry industries fall in the rest of the categories. List 

and classification of the industries are shown in Appendix A. 

 

Categorizations of the industries are given below for easy illustration: 



 

14 
 

 

 

Figure 4.1: Categorization of the DEPZ industries according to DoE 

 

 

 

Figure 4.2: Categorization of the DEPZ industries according to EPZ 



 

15 
 

4.3  Assessment of the Production Process of the Industries 

Among the various types of industries a red-wet and an orange B-wet industry are considered 

as representatives for assessing the industrial production process of the DEPZ industries. For 

red-wet industry South China Bleaching and Dyeing Factory Limited and for an orange-wet 

industry FCI (BD) Limited was chosen. 

 

4.3.1  South China Bleaching and Dyeing Factory Limited 

South China is the largest exporter of woven fabric in Bangladesh. It manufactures garments 

from the fabrics produced by it and exports to the USA, Canada and all EU countries. Its 

production process involves bleaching, dyeing and washing and falls under the Red-Wet 

industry. Production capacity of the industry is about 3 million yds in a month. 

 

South China Bleaching and Dyeing Factory Limited is a part of a Composite Textile Plant. 

This company is associated with the Goldtex Knitting and Goldtex. Process flow diagram for 

Composite Textile Plant is shown in Figure 4.3. Water is mainly required for the bleaching 

and dyeing operation of South China Bleaching and Dyeing Factory Limited. Waste water is 

also produced in these industrial processes. 

 

It should be noted here that many of the industries of EPZ have their individual Effluent 

Treatment Plant because of the rules and regulation of EPZ. But lack of supervision and 

control by the authority encourage the industries to discharge effluent without proper 

treatment and thus save money. That is why, conception of CETP was innovated to control 

and maintain the discharge standard properly. 



 

16 
 

 

 

 

 

 

 

 

  

RAW MATERIAL (100% COTTON YARN) 

SIZING 

WEAVING 

GREY FABRIC INSPECTION 

SINGEING / 

DESIZING 

BLEACHING / 

SCOURING 

MERCERIZATION 

WITH OR WITHOUT 

BRUSHING 

DYEING 

PRINTING 

FINISHING 

INSPECTION & 

ROLLING 

GARMENT 

PACKING 

FINAL PRODUCT 

FINISHING 

WAREHOUSE 

READY FOR 

EXPORT 

CAUSTIC 

RECOVERY PLANT 

EFFLUENT 

TREATMENT 

PLANT 

TREATED 

EFFLUENT 

GOLDTEX 

KNITTING 

SOUTH CHINA 

BLEACHING & 

DYEING 

FACTORY LTD. 

GOLDTEX 

GARMENT 

Figure 4.3: Process Flow Diagram for Composite Textile Plant 



 

17 
 

 

4.3.2  FCI (BD) Limited 

It is a 100% foreign invested company. It is a British owned company. It is mainly washing 

industry. In terms of categorization they fall under orange B-wet industry. It conducts mainly 

garment oriented business. Its main products are Blazer or Jackets, Trouser, Skirt and Blouse. 

Production capacity per month is 40,000 pcs, 130,000 pcs, 60,000 pcs and 2,00,000 pcs 

respectively. Usual production flow chart of FCI (BD) Limited is shown in Figure 4.4. 

 

It is observed from the flow chart that this industry is not associated with the bleaching or 

dying operation. So, as it was discussed in the previous section water is mostly used for 

washing operation in this industry. It can be stated here that industries includes only washing 

operation i.e. absence of bleaching and dyeing operation produces less polluted effluent than 

the industries associated with dyeing operation. 



 

18 
 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FABRIC IN HOUSE 

/ STORAGE 

BUNDLING 

CUTTING 

CUTTING PANEL 

INSPECTION 

SEWING 

SHIPMENT 

FINISHED GOODS 

AT STORE 

PACKAGING 

FINAL 

INSPECTION 

PRESSING 

FINISHING 

BULK WASHING 

FINAL QC BEFORE 

WASHING 

IN LINE 

INSPECTION 

EMBRO / PRINT FUSING 



 

19 
 

Figure 4.4: Production Flow Chart of FCI (BD) Ltd.  

4.4  Consumption of Water and Generation of Waste Water 

Water is provided to the industries of DEPZ mainly from ground water. Water consumed by 

the industries of DEPZ has been recorded in daily basis in DEPZ Bill June, 2010. They 

divided the water consumption pattern in three groups. Water consumption summary of that 

report is presented below: 

 

Table 4.1: Consumption of water in DEPZ 

Serial Number Item Name Water consumption m3/day 

1 All New Zone Enterprise 33374 

2 All Old Zone Enterprise 16444 

3 Service Organization 645 

Total 50463 

 

According to EPZ, generation of waste water can be considered as 15% less of the 

consumption of water. This is because of surface runoff, evaporation and seepage. 

 

4.5 Assessment and Performance Analysis of CETP 

The textile industry is one of the complex processes which generally has difficulty in meeting 

waste water discharge limits, particularly with regard to dissolved solids, ionic salts, pH, 

COD, color and sometimes heavy metals (Steffen, Robertson and Kristen, 1993; Lin and 

Peng, 1966; Vlyssides et al, 1999) 

 

Water has some basic properties. It has been seen that if the acid, oxygen and solid present in 

the water is maintained then it is suitable to discharge into the inland surface water. 

According to DoE, standard for pH, TSS, TDS, COD, DO are tabulated below: 

 

Table 4.2: Discharge water Standard for inland surface water according to ECR, 1997 

pH TSS (mg/l) TDS (mg/l) COD (mg/l) DO (mg/l) 

6 - 9 ≤ 150 ≤ 2100 ≤ 200 4.5 -8 

 



 

20 
 

CETP is situated in a plot area of 19,613 m². Treatment capacity of the CETP is 43,000 m3 

water/day. But at present they are treating 14,000 m3 water/day. Because at present, only old 

zone industries are associated with the CETP. Process flow diagram maintained by the 

Dwater C.E.T.P Ecosystems (Bd) Ltd. (Deco Ltd.) to maintain the standard are shown in 

Figure 4.5. The process flow diagram shows three major sections which are as follows: 

 

(i) Conditioning treatment includes screening and pH control when needed. 

(ii) Primary treatment includes activated sludge processing (ASP) and ASP clarifier and 

Active Recirculation. ASP requirements are pH control, fine screening, 

temperature, sufficient aeration, recirculation etc. 

(iii)Secondary treatment includes ECR treatment having no chemicals and ECR clarifier 

and course polish. Each ECR unit is designed for CETP processing rates from 180 

to 250 m3/hr. Greater surface reaction area with vertical flow including easy blade 

replacement and cleaning. 



 

21 
 

CETP PROCESS FLOW DIAGRAM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Fig 4.5: Process Flow Diagram of the CETP 

Effluent 

Receiving 

Preliminary 

Screening 

Mechanism 

Lift Station 

Activated Sludge 

Process 

Homogenization 

Tank 

Electro 

Contaminant 

Removal (ECR) 

Tube Settler 

Multi-Stage 

Filtration Beds 

Sludge 

Thickener 

Sludge 

Conditioner 

Sludge 

Dewatering 

Devices 

Excess 

Solids 

Effluent 

Equalization 

& Biological 

Treatment 

Contaminant 

Removal & 

Sedimentation 

Final 

Polishing 

Solid 



 

22 
 

 

Sectional Detail Layout of CETP is also shown below: 

 

 

 

Fig 4.6: Sectional Detail layout or plan view of CETP 



 

23 
 

 

Table 4.3: Description of the Legends of the Sectional Layout of CETP 

Sl. No. Description 

1 Collection Pit Of Drain 

2 Receiving Station 

3 Bar Screening Section 3’’ & 1’’ Spacing Bars 

4 Drum / Inclined Screening Sections 2# 

5 Lift Station / Pump House 

6 Homogenization Tank 

7 A-B Neutralization Tank (Nos. 2) 

8 A-B ASP Oxidation Tank (Nos. 2) 

9 Aqueduct / Asp Clarifier Feeding Section 

10 A-

D 

ASP Clarifier (1) 

11 ECR Feeding Trough & Spent Acid Trough  

11 a Commissioning Emergency By Pass 

12 A-

H 

Common Tube Settler 

13 ECR Colloidal Trough 

14 Coarse Media Filtration 

15 A-

B 

Asp Biomass Holding / Condition Tank 

16 Sludge Thickener 

17 Dewatering Equipment Platform 

18 Poly Mixing Tank 

19 A-

B 

Blower Rooms Above Oxidation Tank 

20 Steel Workshop 

21 Transformer Sub Station 

22 Primary Treatment Generator 



 

24 
 

23 Future Expansion 

 

They have started their functioning regularly from February, 2012. Since then, it is 

maintaining those five parameters before discharging into the inland surface water. They 

determine the quality of those parameters in both inlet and outlet of CETP. Values of these 

parameters till August 26 are given in Appendix B. These values are used to make graphs for 

easy illustration of comparison of inlet waste water with treated effluent and their 

maintenance of the discharge standard of DoE. The graphs are illustrated below: 

 

 

 

Figure 4.7: pH value vs Time 

 

Maximum and minimum value of pH in inlet during February to August was 13.2 and 9.5 

respectively (Appendix B). Average value in inlet and outlet are 11.9 and 7.7 respectively. 



 

25 
 

Minimum value of outlet in CETP is 6.9 which is more than 6. Maximum value of pH in 

outlet is 8.3 which is below 9. So DoE standard for inland surface water in terms of pH is 

maintained by CETP. 

 

 

 

Figure 4.8: TSS vs Time 

 

Maximum value of TSS in inlet during February to August is160 mg/l which is more than 

150 mg/l (Appendix B). Average value in inlet and outlet are 111.5 mg/l and 74.3 mg/l 

respectively. Maximum value of TSS in outlet is 130 mg/l which is less than 150 mg/l. So, 

DoE standard for inland surface water in terms of TSS is maintained by CETP. 

 



 

26 
 

 

 

Figure 4.9: TDS vs Time 

 

Maximum value of TDS in inlet during February to August is 8790 mg/l which is more than 

2100 mg/l (Appendix B). Average value in inlet and outlet are 1990 mg/l and 1493.9 mg/l 

respectively. Maximum value of TDS in outlet is 2080 mg/l which is less than 2100 mg/l. So, 

DoE standard for inland surface water in terms of TSS is maintained by CETP. 

 



 

27 
 

 

 

Figure 4.10: COD vs Time 

 

Maximum value of COD in inlet during February to August is 866 mg/l which is more than 

200 mg/l (Appendix B). Average value in inlet and outlet are 662.2 mg/l and 145.4 mg/l 

respectively. Maximum value of TDS in outlet is 195 mg/l which is less than 200 mg/l. So, 

DoE standard for inland surface water in terms of TSS is maintained by CETP. 

 



 

28 
 

 

 

Figure 4.11: DO vs Time 

 

Minimum and Maximum value of DO in inlet during February to August was 0.1 mg/l and 

0.8 mg/l respectively (Appendix B). Average value in inlet and outlet are 0.29 mg/l and 4.81 

mg/l respectively. Minimum value of outlet in CETP is 5.21 mg/l which is in between 4.5 

mg/l and 8 mg/l. Maximum value of DO in outlet is 4.12 mg/l which is below 4.5. Second 

minimum value of DO is 4.5 mg/l which occurs two times during this period. Moreover, 

there are so many days where DO is close to 4.5. So it can be roughly said that DoE standard 

for inland surface water in terms of DO is maintained by CETP. 

 

 

From the above figures, it is seen that CETP is maintaining the DoE standard for every five 

basic parameters before discharging into the inland surface water. 



 

29 
 

 

Generation of sludge is also measured regularly by CETP. Capacity of each sludge drying 

bed is 25 ton of sludge. Data of sludge production and management is shown in Appendix C. 

It has been observed that it took two months i.e. February and March for filling up the Sludge 

Drying Bed-1. On August 26, sixth drying bed was operating. After certain days they remove 

the sludge and clean the sludge drying bed for further operation. 

 

Opening stock of sludge was 155670 kg up to 26th August. Average daily sludge production 

was 748.41 kg. 



 

30 
 

 

Photo 4.12: Sludge Drying Beds in CETP



 

31 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 5 

Environmental Impact Assessment 

 

 



 

32 
 

 

5.1  General 

In this chapter Environmental Impact Assessment was covered in detail. A brief description 

about environmental parameters and how to choose the required method among the EIA 

methodologies available are parts of this chapter. Later on this chapter gives a theoretical 